Carraro Axle 641770

1, 3
Back to search page

Select Page Number:

Call for pricing
Carraro Axle Drawing for 641770, page 3
Pos Part Qty Description Kit Note
1 TR09019 1 Tr?ertrom pete (link)
2 TR00236 1 wheelshaft cover
3 TR00931 5 Ring
4 TR00255 5 Plug
5 TR00443 2 Pin ø 10x40
6 TR00411 1 washer 12x20x1.5
7 TR00235 1 Plug 12x1,5
8 TR00250 1 Tappo
9 TR07980 1 wheelshaft cover
10 TR05596 2 Plug 10x1
11 TR09734 1 Ring w as 028488 (C M9786)
12 TR03139 1 Reniflard M 10x1
13 TR07431 1 Central body
14 TR04045 1 Screw M10x45 (Selflock.)
15 TR00980 1 O ring
16 TR04382 15 Screw M10x30
17 TR09018 1 Tr?ertrom pete (rechte)
18 TR09668 1 Bushing
19 TR00993 1 Ring
20 TR04237 15 Screw M10x40
21 TR04539 1 Screw M10x55
22 TR00185 2 Screw M8x20
23 TR02951 1 Plug ø 8.5
24 TR01062 3 Tappo ø .14,5
25 TR09669 1 Ring nut
26 TR04125 1 Plate
27 TR04006 1 Screw M6x10
28 TR06627 1 Sealring